
2012 
 
 
 
 
 
 
 
 
 

ANNUAL REPORT 
 
 

 
 
 

COUNCIL BLUFFS WATER WORKS 
 

Safe Drinking Water Is Our Business 



 - 2 - 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

MISSION STATEMENT: 
 
 
THE COUNCIL BLUFFS WATER WORKS IS COMMITTED TO 

PROVIDING THE BEST POSSIBLE SERVICE WHILE SUPPLYING 

ADEQUATE QUANTITIES OF HIGH QUALITY TAP WATER TO MEET 

ALL THE DOMESTIC, INDUSTRIAL AND FIRE PROTECTION NEEDS 

OF OUR CUSTOMERS AND OUR COMMUNITY. 

 

 

 

 

 

 

 

Front Cover Photo:  Yard Sprinkler In-action.  Summer of 2012     



 - 3 - 

CHAIRMAN’S REPORT 
 

The Council Bluffs Water Works broke every water production record on the books in 2012, 
including peak day, peak month and the most water ever produced in a single calendar year.  
[...]
whether by telephone or in person.  Customer Service handled many calls in 2012 such as “Why is my water bill so 
high?”  Customer Service would then ask, “Have you been watering or do you have anything leaking?”  Customers’ 
replies were normally, “We have been watering, but not that much.”  The Customer Service Department would then 
generate a service order to be sent out with the Service Representative to check for a high bill and for any leaks.  
Service orders are returned to the office to be processed by the Customer Service Representative, who then enters 
any comments the Service Representative would have listed on the service order as to what they inspected when 
they went to the service location of the customer.  Some comments listed by our Service Representatives are, 
“Customer has green grass and had been watering”.  During the drought in the summer of 2012, if customers were 
not watering their yards, their yards were probably brown.  Customers do not realize the amount of water required to 
keep their yards green when it is hot and dry.  We did notice that some customers cut back on watering their lawns 
once they received their first high water bill. 
 
In 2012, the Customer Service Department mailed out 136,502 water bills, and sent 35,599 reminder notices and 18,950 
shut-off notices to customers.  There were 146,160 payments processed.   There were 14,828 automatic bank payments. 
There were 6,013 service orders processed for final readings, high bills, dead meters, or to install new meters.   There 
were 911 meters installed or replaced.  Customer Service Representative made 1,362 payment arrangements with 
customers.  1,081 water bills were paid on the day of shut-off and 1,124 services were discontinued for non-payment.  
There were 207 returned checks that had to be collected from customers.   3,777 service contracts were processed to 
transfer, reinstate or add new customers to the system.  
 
The Council Bluffs Water Works continues to see an increase in the number of customers paying their bills on the 
company website.  There were 4,946 credit card payments and 17,893 online web credit card payments.  
 
The Accounting Department processed $16,399,934.68 in receipts and payments in 2012, including processing water 
and sewer bill payments and making the daily bank deposits.  The Accounting Department is responsible for processing 
accounts payable invoices, checks, payroll, the budget, fixed assets and other information for the general ledger.  The 
Accounting  Department prepares monthly reports for the Board and other departments.  The most recent audit found no 
irregularities or deficiencies in accounting practices and procedures.  
 
 

 
 

Method of Water/Sewer Bill Payment

0
20000
40000
60000
80000

100000
120000
140000
160000

19
97

19
98

19
99

20
00

20
01

20
02

20
03

20
04

20
05

20
06

20
07

20
08

20
09

20
10

20
11

20
12

N
um

be
r o

f B
ill

s

Mail

Office

Stores

Auto Debit

Credit Cards

Web Pay Online
Credit Cards

Total



 - 16 - 

GENERAL INFORMATION 
 
The Council Bluffs Water Works has 21,512 active service accounts: 19,689 residential; 1,823 are commercial or 
industrial. 
 
Last year, total production was 4,272,231,000 gallons. 
 
Residential customers consumed 1,250,299,204 gallons in 2012.  The average residential customer used 63,502 
gallons at a cost of $247.87 per year or $20.66 per month. 
 
Our top ten customers consumed 1,325,996,804 gallons, 31% of total production. 
 
 
SERVICES PROVIDED OUTSIDE THE CITY OF COUNCIL BLUFFS, IOWA 
 
641 outside-City customers paid $758,197.65 for 228,350,188 gallons of water. 
 
The City of Crescent paid $55,331.71 for 22,641,212 gallons of water. 
 
Regional Water paid $117,477.16 for 43,633,832 gallons of water. 
 
In total, outside City customers paid $931,006.52 for 294,625,232 gallons of water.  This represents 9.1% of 
metered water sales and 6.9% of total water production. 
 
 
SERVICES PROVIDED TO THE CITY OF COUNCIL BLUFFS, IOWA 
 
The Council Bluffs Water Works provided 83,317,476 gallons of water to the City free of charge, having a value of 
$206,437.16.  Also, on behalf of the City, the Council Bluffs Water Works collected $4,944,814.41 in sewer use 
fees.          
                     
 
 
TOP TEN CUSTOMERS 
 
  2012 Rank           2011 Rank 
  

1. ConAgra Frozen Foods 1 
2. MidAmerican Energy Co. 2 
3. Bunge Corporation 3 
4. City of Council Bluffs 8 
5. Griffin Pipe Products 4 
6. Google, Inc. (Council Bluffs) 7 
7. Tyson Foods, Inc. 6 
8. Plumrose USA, Inc. 5 
9. Iowa Western Community College 10 
10. Ameristar Casino unranked 

 
 
The Council Bluffs Water Works has 297.42 miles of water mains consisting of: 
 
 1-inch main       3,192        feet 
 1 ¼  inch main                310        feet 
 2-inch main       1,054        feet 
 4-inch main     51,436        feet 
 6-inch main   605,502        feet 
 8-inch main   320,034        feet 
 10-inch main   155,000        feet 
 12-inch main   214,431        feet 
 16-inch main   163,612        feet 



 - 17 - 

 20-inch main       7,723        feet 
 24-inch main     25,461        feet 
 30-inch main     13,638        feet 
 36-inch main       8,995        feet 
 
Number of Hydrants: 2,909  
 
Number of Valves: 7,904 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 - 18 - 

2012 CAPITAL IMPROVEMENTS 
TOTAL $9,422,857 

CAPITAL IMPROVEMENTS
(By Fiscal Year)

$0
$2,000,000
$4,000,000
$6,000,000
$8,000,000

$10,000,000
$12,000,000
$14,000,000
$16,000,000
$18,000,000
$20,000,000

92-
93

94 95 96 97 98 99 00 01 02 03 04 05 06 07 08 09 10 11 12

Fiscal Year

 

$8,211,923

$140,896

$882,746
$158,735 $28,557

Building & Structures
Tools & Equipment
Distribution System
Meters
Automotive



 - 19 - 

 
 



 - 20 - 

COUNCIL BLUFFS WATER WORKS 
PUMPAGE & METERED CONSUMPTION 

(1,000’S Gallons) 
2012 

 
 

 
 

MONTH 

  
PUMPAGE 

TOTAL 

 METERED 
CONSUMPTION 

TOTAL 

 CONSUMPTION 
COMMERCIAL & 

      INDUSTRIAL  

  
 

RESIDENTIAL 
         
January  288,510  233,776  148,951  84,825 
February  266,854  224,486  142,872  81,614 
March  305,723  254,688  174,199  80,489 
April  316,777  258,942  176,445  82,497 
May  374,795  298,379  211,959  86,420 
June  419,620  377,745  256,491  121,254 
July  532,360  399,666  284,039  115,627 
August  468,728  463,367  288,967  174,400 
September  401,780  357,071  226,929  130,142 
October  335,720  320,435  198,858  121,577 
November  282,234  243,197  151,513  91,684 
December  279,130  219,885  140,115  79,770 
         
Totals 2012  4,272,231  3,651,637  2,401,338  1,250,299 
     Ratio    85.5%  56.2%  29.3% 
         
Totals 2011  3,812,510  3,223,701  2,109,993  1,113,708 
     Ratio    84.6%  55.3%  29.3% 
         
Totals 2002  4,008,626  3,418,993  2,135,288  1,283,705 
     Ratio    85.3%  53.3%  32.0% 

 
 

COUNCIL BLUFFS WATER WORKS 
METERED SALES ($) 

2012 
 

 
 

MONTH 

  
 

TOTAL 

   
COMMERCIAL & 

INDUSTRIAL 

  
 

RESIDENTIAL 
        
January  658,305   338,808  319,497 
February  636,378   323,134  313,244 
March  714,332   382,837  331,495 
April  725,890   385,310  340,580 
May  821,246   470,490  350,756 
June  1,028,378   558,192  470,186 
July  1,069,272   619,986  449,286 
August  1,271,301   632,113  639,188 
September  1,008,118   515,522  492,596 
October  920,792   449,089  471,703 
November  718,578   349,131  369,447 
December  658,012   325,625  332,387 
        
Totals 2012  10,230,602   5,350,237  4,880,365 
     Ratio     52.3%  47.7% 
        
Totals 2011  8,514,184   4,418,578  4,095,606 
     Ratio     51.9%  48.1% 
        
Totals 2002  5,840,809   2,799,616  3,041,193 
     Ratio     47.9%  52.1% 

 



 - 21 - 



 - 22 - 

HISTORY 
 
Construction of the Council Bluffs Water System began in 1881 by the American Construction Company of New York 
City, which had been granted a 25 year franchise by the City of Council Bluffs. Under the franchise, the American 
Construction Company was to construct and operate a water system.  The system constructed was very inferior, and 
during the life of the franchise, practically no improvements or extensions were made.  As a result, along with the poor 
service rendered by the water company, the renewal of the franchise was rejected by the voters in 1906.  In 1911, the 
City acquired the water system through condemnation proceedings at a cost of $510,000.  On June 1, 1911, the control of 
the Council Bluffs Water Works came under the Board of Water Works Trustees, which had been appointed by the 
Mayor.  Their first task was to reconstruct or replace practically the entire system.  The utility remains under the control 
of a five member Board of Trustees, appointed by the Mayor on alternate terms of six years each.  Many physical 
changes have occurred within the water system itself.  The system in 1911 consisted of obtaining water from the 
Missouri River near North 37th Street, settling in large reservoirs, disinfecting, and pumping.  Disinfection was begun in 
1910 which eliminated illness and deaths from typhoid.  In 1952, a conventional lime softening water treatment plant 
was constructed at North 25th Street.  The Administration Building was relocated to North 25th Street in 1974.  In the 
ensuing thirty years many other improvements have been made including the construction of the 2,000,000 gallon Valley 
View Reservoir, a Distribution/Meter Department Office and Warehouse Complex, a 1,500,000 gallon Clearwell, a 
modern Chlorine Handling Facility, 3 Elevated Storage Tanks, two Pump Stations and one storage reservoir. 
 
 
GENERAL DESCRIPTION OF SYSTEM OPERATIONS 
 
The water systems main source of water is the Missouri River.  Four low service pumps are located at the intake pump 
station.  #1 pump is rated at 12.5 million gallons per day (MGD) and is a dual drive pump (electric or gas engine).  #2 
pump is rated at 5.5 MGD.  #3 pump is a variable speed with a maximum capacity of 9.0 MGD.  #4 pump is also 
variable speed with a maximum capacity of 12.5 MGD.  Any single pump can be run from a standby generator if 
commercial power fails. 
 
The secondary source of water is the Missouri River Alluvium. Two wells at a depth of 150 feet have a capacity of 4.5 
MGD each.   
 
Traveling screens at the Intake Pump Station remove large debris before it is pumped to twin preliminary settling basins 
where the sand and heavy silt settle out.  Polyelectrolytes are added when necessary to enhance the settling process.  
Well water is blended with the cold river water in the winter to minimize icing problems within the basins.  Water then 
flows by gravity through the remaining treatment steps. 
 
There are two independent treatment trains at the purification plant.  Typically, the plant operates in a split treatment 
mode where lime is added to approximately 70% of the water to elevate the pH sufficiently to precipitate magnesium and 
calcium ions.  This softened water is blended with un-softened water as needed to adjust the pH and hardness of the 
water.  Soda Ash and Ferric Sulfate are added as required to complete the coagulation and softening process.  A series of 
mixers and flocculators ensure a complete chemical reaction prior to the clarification basins.  Solids are recycled to the 
mixers as a catalyst for the chemical reactions. 
 
Water then flows to 8 gravity multi-media filters.  Each filter has a rated capacity of 3.0 MGD.  The filters remove any 
remaining particles.  The filters have a granular activated carbon cap that remove dissolved organic compounds and taste 
and odor causing compounds by adsorption.  
 
Chlorine is added as a disinfectant before and after the filters.  Fluoride is added as a prophylaxis.  The water then flows 
through two 1.5 million gallon baffled clearwells to ensure inactivation of microorganisms.  Ammonia is then added to 
convert the chlorine to chloramines to stabilize the chlorine residual and control disinfection by-products.   
 
There are four high service pumps that deliver water to the City.  Two of the pumps have a capacity of 10 MGD, one is 
7.5 MGD and the smallest is 6 MGD.  Pumps can be run in any combination to meet demand.  Typical plant discharge 
pressure is 90 – 100 pounds per square inch. A 500 kW and 100 kW generators provide emergency back up power to the 
plant in case of commercial power failure. 
 
 



 - 23 - 

The distribution system has three pressure zones.  The first zone is the flat (western and southern) sections of the city and 
is served by three 2 million gallon reservoirs and one 3 million gallon reservoir.  Three of the reservoirs are located 
downtown and one is located in the southeastern part of the city. 
  
Four booster pump stations and 4 elevated storage tanks with a combined capacity of 1.2 million gallons serve the 
second pressure zone (bluffs).  Lincoln Pump Station has three pumps rated at 600, 750 and 750 gallons per minute 
(GPM), one is dual drive (electric or gas).  Lincoln Pump Station delivers water to the northern section of the City and 
pumps to a 500,000 gallon elevated tank at Buena Vista Circle and a 200,000 gallon elevated tank at Simms Avenue.  
Glen Pump Station has three pumps rated at 1500, 800 and 2500 GPM, the largest being a dual drive. This booster pump 
station delivers to the eastern section of the city and pumps to a 200,000 gallon elevated tank at Memorial Park and a 
300,000 gallon tank on Greenview Drive.  The Valley View Pump Station has two pumps rated at 750 GPM and 1500 
GPM. A gas fired generator provides emergency backup power.  This new pump station supports the rapidly growing 
eastern sections of the city. Oak Street Pump Station has three pumps rated at 400, 700 and 700 GPM, one is a dual 
drive. This pump station supports both the northern and eastern sections of the bluffs.   
 
A third pressure zone of the distribution system serves the eastern portions of the system.  The Airport/Bent Tree  pump 
station has three variable speed pumps each with a maximum capacity of 600 gallons per minute and pump to a 400,000 
gallon elevated tank on Highway 6.  A gas fired generator provides emergency back up power.  
 
A Supervisory Control and Data Acquisition System monitors all pump station and tank operations from the Water 
Treatment Plant located on North 25th Street.  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



 - 24 - 



 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

COUNCIL BLUFFS CITY WATER WORKS 
 

FINANCIAL STATEMENTS AND SCHEDULE 
 

DECEMBER 31, 2012 and 2011 
 

(With Independent Auditors’ Report Thereon) 



 

 
 
 
 
 
 

 C O N T E N T S 
 
 
 
 
 
 
 
 
        Page 
 
INDEPENDENT AUDITOR'S REPORT ON THE  
FINANCIAL STATEMENTS 
 
MANAGEMENT’S DISCUSSION AND ANALYSIS 1-4 
 
FINANCIAL STATEMENTS 
 
Balance sheets     5 
Statements of revenues and expenses  6 
Statements of fund equity   7 
Statements of cash flows  8 
Notes to financial statements  9-16 

 
REQUIRED SUPPLEMENTARY INFORMATION 
 
Budgetary comparison of revenues, expenditures, and  
 changes in balances  17 
Notes to required supplementary information 18 
 
COMPLIANCE  
 
Schedule of Expenditures of Federal Awards  19 
 
Independent Auditor’s Report on Internal Control Over Financial Reporting and  

On Compliance and Other Matters Based on an Audit of Financial Statements 
Performed in Accordance with Government Auditing Standards 20 
 

Independent Auditor’s Report on Compliance with Requirements that Could 
have a Direct and Material Effect on Each Major Program and Internal  
Control Over Compliance in Accordance with OMB Circular A-133 21-22 
 

Schedule of Findings and Questioned Costs 23 
 

 
 
 



 
 

 

Hamilton Associates, P.C. 
Certified Public Accountants 

 
 
 
 
INDEPENDENT AUDITOR'S REPORT 
 
 
The Board of Trustees 
Council Bluffs City Water Works 
Council Bluffs, Iowa 
 
 
Report on the Financial Statements 
 
We have audited the accompanying balance sheets of the Council Bluffs City Water Works, Council 